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1. # i #i8 (SAMPLE DESCRIPTION):

FE i 4 FR REVHEETHE H A S 6060100
Sample Name Polymer Lithium Cell Cell Model
ZEHLAL
Client
ZEJ7 Huhik
Add. Of Client
AT
Manufacturer
FRAR AR 3.7V WUE A 5000mAh ELZ3 /
Nominal Voltage Rated Capacity 18.5Wh Trademark
S LT 1000mA | BURIES: 5000mA FEHIE B | 100mA
Charge Current }EEE%Y"“ End Charge
MaX|_mum Current
Continuous
Charge Current
2 11 2.75V R TRCHE HR 5000mA FRAREIEE | 4.0v
Cut-off Voltage Maximum Limited Charge
9 Discharge Current Voltage
Matoras 5 2017 4£ 05 A 02 H IR o H 2017 4£ 05 H 17 H
Client date May. 02, 2017 Finished date May. 17, 2017

2. %771 (REFERENCE METHOD)

(B B ST fa ks e iz p e w B—iR I FAsEF M ) (ST/SG/AC.10/11/Rev.6)
{United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of Tests And
Criteria) (ST/SG/AC.10/11/Rev.6).
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3. MEATE (TEST ITEM)

1. EERAL (Altitude simulation) 5. 4546 % (External short circuit)
2. IR 5 (Thermal test) 6. 7% (Crush)

3. #E5h(Vibration) 7. 1L & 75 H(Overcharge)

4. 1fifi(Shock) 8. ik Hi (Forced discharge)

A, A RAGEI B A8 Y (40 9 460475

Major instruments of measurement used in the test:

W& LRI S s RHEA RO
Name of equipment Serial No. Due Date
/Model

HERLAD) 1y 7 I s i B A SE-132 2018-04-18
Low Pressure Test Machine

BE-DY-125

PO AR FE SE-137 2017-08-23
High and Low Temperature

Chamber

BE-THK-150M8

R & SE-439 2018-04-19

Vibration Machine
EV103VT650VC Susb-2

Wb rp & SE-440 2018-04-19
Shock Machine

HSKT-10

IR A 5 MRS HL SE-133 2018-04-18

Thermostat Short-circuit

Testing Machine

BE-1000W

B RIS SE-135 2018-04-20
Crush Machine

BE-6045

25V10A Hijth 78 5 LAY SE-172 2018-04-18
Battery Charge and Discharge

Machine

CT-3008-25V10A-NA
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5. Rl . B AA

Place and Environmental Conditions of the test

i IR ARSI S A A B 2 ) P s e 2 HE (20£5) C  AHXHEE  (40~70) %RH
Place Temperature R.H.

6. Mk 451 (CONCLUSION)

A5 H PR S AT hRE 2
ITEM SAMPLE NUMBER STANDARD CONCLUSION
B C1~C10
AR it (PASS)
(Altitude simulation)
I B8 (Thermal test) L (PASS)
P=35)(Vibration) it (PASS)
M (Shock) EiT (PASS)
4 UN38.3
i . it (PASS)
(External short circuit)
51 (Crush) Cl1~C15 ik (PASS)
it £ 78 Hi(Overcharge) | N.A. N.A.
y; C16~C25 C26~C35
SRR . EiT (PASS)
(Forced discharge)

i B (Notes):
C1~C10: 9 55— ™7 Al b F B 54 7 PR AS ) i 85
Cells at first cycle in fully charged states;
C11~C15: Jy55— 7 8 HiJH 1 50061 1 AHE 25 SR AS IR HLEs;
Cells at first cycle at 50% of the design rated capacity;
C16~C25: 5 —™ 78 T30 Ja 39 5 4 T A R A& 1) P L
Cells at first cycle in fully discharged states;
C26~C35: Ay 50 /™78 i J& 35 56 4 T R 1) s
Cells after 50 cycles ending in fully discharged states.
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7. M7 (TEST METHOD)

/TR PR B P DA Y 1A T 10 T.1 £ T.5. 4 T.6 Gl T.8
NEASE FH AR 53 A iad 1 F b i R v . R T.7 AT S A R T.1 £ T5
e P AR ORI R R AT, DA 52 5 7 r TS rL e 0 R T

Jot A AR T 5

FiE 125 (%)= (M1-M2)/M1 *100

3 M1 RIS TR TR, M2
FEIR 5 BT R, W RS R AR N RITSEE, BRI TR E AR
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged
batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

In order to quantify the mass loss, the following procedure is provided:

Mass loss(%) = (M1-M2) / M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.

A EC R B M Jo 45 K PR A

Mass M of cell or battery Mass loss limit
M<1 7i(g) 0.5%
1g<M<75 5(g) 0.2%
M>75 5(g) 0.1%

T.1 & B
TG LA L S AE )46 T RIS T 11.6 TIRAIRAER S N(20°C £5°C) T ED 6 /M.
SORAUSAEIBTCEIN . TR o, oz, Joilek, IF HAaRA e it el i b 7 e 5 1)
TR HL AN T HAE B TIX — SCER AT LR A
90%. 5% L F R ANE FH T 58 4 O AR AS B30 i A AT FLI
T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5°C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.2 5 S
AL H SR H Y R e R IR 5 T 75°C £2° CIZMF FMEE> 6
NI, B AR IR E 5 T-40°C £ 2° CHIZ MEIED 6
N o AN B e i T 2 TR P B KR (RN TRIRR  30 4. IEAR P
BT, 5ER 10 K, HEEWATA R ORI AE RS IR S (20°C £5°C) FAFIN 24 /. KA
HOS AT, B 58 T A i B0 P A A TR) 22 /D A 12 /R o
BRSO EI . THER . oM. AR K, I AR A B I 7R 5 S5 1
FFEE R AN T HAE A TIX — IR AT R )
90%. 3 5% HL K (1B SRANIE A T 56 4 5 FEUHR A k6 F e Al b
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T.2 Thermal test

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 75 £ 2 °C,
followed by storage for at least six hours at a test temperature equal to - 40 + 2 °C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 £ 5 °C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

T.3 E5h

HUOS ATV K [ T RS & (BTG ST, JRREMEN T SE AL IR IR SN . JRBN N IE 7% I
e, AR 7Hz F 200Hz 2 6], TE[RF] THz, BN 15
3l X —IRENEFESG AR B RS e A M EE T 12 Wk, A 3
AN o A — AR BN T 2 ity T

VESTE AR, WEREAL 12 Fropgaat il CRAOSAVN R B, A 12
WS NN LR NI

S BN AN g AN 7Hz Fras, PREF 1g FIf RIS, ELESRIEE
18Hz. RJFEHARIERFFZE 0.8mm Cafifs 1.6mm) , HHEMR E SR I ELS] 89 HFELN
50HZ) . Wi KN E RIFTE 89 EHRIMCRIEINE] 200Hz.

WERAS g N 7 RGP IR EREF 1gn BIE(EINIEE B RIRIA S 18 #i2Z. AEKIRIERFF/E 0.8
2K CRATRE 1.6 =2K) FEMG AR B 2N EIAE] 2gn (BRZ1N 25
WEE) o AFUEAE NI B AR FRE 2gn BRSNS 200 #52%.

BURHUSFI TSI BHER. B TERERAIToER K, FF AR N0 H A B R it 7R U505 1
TR L R AS/INF AR AT X — G A FE
90%. 3 < FELH I B R ANIE F T 58 A DR A2 (4 e F s AT L it o

T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200Hz.
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Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

T.4 phik

T RS F i IR A S A R A AR I B b, SRS AN I FRLR ) A 2 S T

FEAN S ANE 2 B K INTR S 1509 AUBKHF2E TH] 6
M IRz . oAb, KB RSB VR4 32 i KA RS 50g MK HF2E H] 11
ERPIE ESL R .

FEL I 20 52 2 TE 52 3 p ks RO AT B2 R ke - P T A PR B o 0 /N 2R Ll P Jhkr R 2 )R] . 6
ZEFP, SRR R KRR SR R 10ms. T T 2R T SRR R P /N R I i

B LS Bl R T ATAE = A A B L) 22 T A IR DT M 22 =Ry, BAE T I OT R 485 = T
i, BILERZ 18 kibii.

FORHUSMEIBTCEIN . . oM. ToRZRATeEE K, I HARA 0 H O el i b A e 5 1
TR B AN T HAE R TIX — R AT L
90%. 5% L FR SR ANIE FH T 58 4 O IRAS B 56 i R AT R
T.4 Shock
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each testbattery.
Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50
gn and pulse duration of 11 milliseconds.
Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

B/ MG AE NS Bk 5 B2 I TR

it Battery Minimum peak acceleration Pulse duration

150 g, or result of formula
Acceleration(gn)= || |

/NAYEE Y Small batteries \ ) 6 ms
whichever is smaller
50 gn or result of formula
KAYH b Large batteries Acceleration(gn)= | | 11 ms

\ )

whichever is smaller

* Mass is expressed in kilograms.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.
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Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully dischargedstates.
T.5 AR

FE— 58 BT ) A 0 A% B RS B A LA 52 a4 3] 57 +
ACYISIREE WL, I T IS TR) e T s el R s ) RO AU, JF HAS i PAS RIS 3¢ . a2 RIXFhIF A i
SRANAIAT, HS /N R B L PR 2 5 I [R] 87 2/ DRpER 6 /NI, R BB S 28 /D FFAE 12
NI o SRS AR EHIAE 57°C £4°C T AR I
BH/NT 0.1 RS JE 25 1F

XL SR A NAE FRS B LA e B2 (R B 57°C £4°CIafigie/b 1
/NI, B K R T R S o 2 A KR T B — 2 R OR B AR T LR BE AR

TR YA 2 ) 2 28 /D AE PR B I T HEAT o

FOR G A IR A EY 170°C, BRI GRS 6 AN A TCREAR, o,
ToAE K.
T.5 External short circuit
The cell or battery to be tested shall be shall be heated for a period of time necessary to reach
a homogeneous stabilized temperature of 57 == 4°C, measured on the external case. This period of
time depends on the size and design of the cell or battery and should be assessed and documented. If
this assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57 + 4 Cshall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.
This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57 & 4 °C, or in the case of the large batteries, has decreased by half of
the maximum temperature increase observed during the test and remains below that value.
The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.6 fi /Bt

fd GEHTEAANT 18 ZAREHIEHE)

U R A B A R TBE PG R i B, — MR 316 TUANRANHEME R b0, BB LA
15.8 2K +0.1 2K, KE=ED 6 HXK, siiKimRE, RoFHZKE. KF—H 9.1 Tr+0.1
T EAEA 61+2.5
JEE K e b A B AR AR AR S AL, S ] — AN LTI BRI ) R EE AR g e /0 10 2 LT B
BN AR S ELPIE B TEH] T 5] SVE HE K SR & 90 [E N .

PR e, ORI 5 PR P AT O SRS RO B4R 15.8+0.1
R MR EE. B REZ k.

T.6 Impact / Crush

Impact (applicable to cylindrical cells greater than 18 mm in diameter)

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be
dropped from a height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner
using a near frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.
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The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the
test sample. Each sample is to be subjected to only a single impact.

FrE OMAEIE. 4835, WM/dinESMER N T 18 Z K EFE )
K O B R S TRPE P AT T TR 5 T, 50 0 BEIZ AN R, 7258 — el b I3 B KL N
1.5 HORAFERD . HEHHFEitAT, BRI LT =il —:
@ e JiEiAE] 13KN£0.78KN;
() RS T2/ 100mV;
© R TEIE B R 46 )5 L) 50%Ek LL L
—HIRBIR RS R TR 100mV %, B RAEARTE B IA R R L Y
50%, BIATARERIE o WA IP Bl AR A il S M A 5 B — Tt s o ZHL 10/ 70 72 PR S N2 AT~ 3R T e )5
(A TP L8 I D5 0l ) 7 1 e
B MARE AL B B LS U — B R . RN R 5% 6
NN o e A FH 2 T A At FE At i 1 R S 2l R AT
BUR OO B BRI AN 170°C,  JF BRI R S fE 6
NI A TE AR AR, TEHE K.
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 kN £ 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170 °C
and there is no disassembly and no fire during the test and within six hours after this test.

T.7 SRR

78 P FEL YL A 2B A2 1A i Sl B3P i R AR 458 78 P FELURL R P 8 o R0 ) e /N FRU A T

(a) HlGER RN REEAKRT 18V I, BRI 1 f /N F s R FL fe K 78 FL RS I P A el 22V
PRI T BN

(b) & m AR AR T 18V I, 356 1) fe /)N L RO R e L FEL ) 1.2

e RIS AL P AT, BEAT IR HIN (AR 24 /N

ZORFA R AR S R AR E 7 RATEA, Tk
T.7 Overcharge
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The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:

(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after thetest.

T.8 i

FAROGMAANGRE TS 12V
L UAT L P Y R TR RS 0 PR A 1 P 45 7 ) R R L L IS P 2% A T i TS PR

A I8 2 /NI E B I HL BE A7 A S VB B TG, TH A R 4 HOTBOR HL IR . X A LV R AT R
JHCRR,  TBCRRLINS [ 48 T LA 5 B R DA AR F VAR

TR JF S F SR RS R P AR f5 7 RN Tofi#R, oK.
T.8 Forced discharge
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.
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8. MiXFfE% TEST PROCEDURE

%54 Marking

v

TiALEE Pretreatment

v
v v v v

C1-C10 C11-C15 N.A. C16~C25
¢ C26~C35

i BEASLAL
Altitude simulation

I 3K
Thermal test \4 J’

v $IE Crush o FE 75 SRR
%5 Vibration Overcharge Forced discharge

y

W Shock

v

AP
External short circuit

+ v V} v

\ 4

s Analysis
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9. MiA%HE DATA
T.1 = B (Altitude simulation)
FELI AT Pre-test MRS Aftertest | RS | HESH | BLBR, X, @
TS Jifiss HEV Joi & HiJEV | Massloss | Voltage | &, BRI G
No. Mass oltage Mass oltage (%) loss (%) | /75)
7(9) R (V) 77(9) R (V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1 81.199 4.164 81.199 4.164 0.00 0.00 N
C2 81.511 4.161 81.504 4.161 0.01 0.00 N
C3 80.956 4.163 80.956 4.162 0.00 0.01 N
C4 82.085 4.165 82.085 4.165 0.00 0.00 N
C5 81.191 4.162 81.191 4.162 0.00 0.00 N
C6 81.617 4.167 81.617 4.167 0.00 0.00 N
Cc7 81.204 4.166 81.194 4.166 0.01 0.00 N
Ccs8 81.824 4.164 81.824 4.164 0.00 0.00 N
Co 81.383 4.163 81.383 4.162 0.00 0.01 N
C10 80.887 4.161 80.887 4.160 0.00 0.01 N
T.2 N (Thermal test)
FEL Y AT Pre-test MAJE Aftertest | RS | HIESH | ALBRK, X, @
s 5 & HEV Joi & HiJEV | Massloss | Voltage | 1k, fZRAMEK G2
No. Mass oltage Mass oltage (%) loss (%) | /75
72.(9) fR(V) 5E(9) R (V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1 81.199 4.164 81.199 4.148 0.00 0.38 N
Cc2 81.504 4,161 81.504 4.149 0.00 0.29 N
C3 80.956 4,162 80.956 4.146 0.00 0.39 N
Cc4 82.085 4.165 82.085 4.145 0.00 0.48 N
C5 81.191 4,162 81.191 4.151 0.00 0.26 N
Ccé6 81.617 4,167 81.617 4,152 0.00 0.36 N
Cc7 81.194 4,166 81.194 4.151 0.00 0.36 N
Cc8 81.824 4,164 81.824 4,148 0.00 0.38 N
(0°] 81.383 4,162 81.383 4,149 0.00 0.32 N
C10 80.887 4.160 80.887 4.147 0.00 0.32 N

Hohik: T AR RIS 2 X PG 2 00 Ja i o = AL IX A BRITHEAR
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T.3 #=3))(Vibration)
H it M HT Pre-test MRJG Aftertest | JRE S | HESH | LB, H, @
%5 Jifiss HEV Ji & HiJEV | Massloss | Voltage | {4, BRI K (2
No. Mass oltage Mass oltage (%) loss (%) | /75)
5(9) fR(V) 5(9) (V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
Ci1 81.199 4,148 49.571 4,148 38.95 0.00 N
Cc2 81.504 4.149 49.353 4,149 39.45 0.00 N
C3 80.956 4.146 49.463 4,145 38.90 0.01 N
C4 82.085 4.145 49.580 4,145 39.60 0.00 N
C5 81.191 4,151 49.411 4,151 39.14 0.00 N
C6 81.617 4,152 49.482 4,151 39.37 0.01 N
Cc7 81.194 4,151 49.498 4,151 39.04 0.00 N
c8 81.824 4,148 49.342 4,148 39.70 0.00 N
(04°] 81.383 4.149 49.521 4,149 39.15 0.00 N
C10 80.887 4,147 49.459 4,146 38.85 0.02 N
T.4 Midi(Shock)
WEAR fnid E: 150 gn,  Fk A 6 ms:
Peak acceleration: 150 gn, Pulse duration: 6 ms
LYt AT Pre-test MutJs Aftertest | i 54 | HIESH | B LR, HS, #
Y iR & LRV R MJEV | Massloss | Voltage | fk, B#Aiiek (i
No. Mass oltage Mass oltage (%) loss (%) | /75)
7(9) R (V) 7(g) fR(V) Whether leakage,
venting, disassembly,
rupture, fire (Y/N)
C1 49.571 4.148 49.571 4.147 0.00 0.02 N
Cc2 49.353 4.149 49.347 4.149 0.01 0.00 N
C3 49.463 4.145 49.463 4.145 0.00 0.00 N
c4 49.580 4.145 49.580 4.145 0.00 0.00 N
C5 49.411 4,151 49.404 4.150 0.01 0.01 N
Cé6 49.482 4,151 49.474 4,151 0.02 0.00 N
Cc7 49.498 4,151 49.498 4,151 0.00 0.00 N
Cc8 49.342 4,148 49.342 4.147 0.00 0.01 N
(01°] 49.521 4.149 49.521 4.149 0.00 0.00 N
C10 49.459 4.146 49.459 4.146 0.00 0.00 N

Hohik: T AR RIS 2 X PG 2 00 Ja i o = AL IX A BRITHEAR
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T.5 4MER4E % (External short circuit)

HBZ% 5 No. ¢ e U P AR, R, Kk GBI
Peak temperature (C) Whether disassembly, rupture, fire (Y/N)
C1 108.5 N
C2 104.2 N
C3 103.8 N
C4 102.9 N
C5 101.4 N
C6 108.3 N
C7 106.9 N
Ccs8 107.1 N
C9 106.2 N
C10 105.8 N
T.6 $J&(Crush)
HijBZ% 5 No. It e U P AR, Ak GEIED
Peak temperature (C) Whether disassembly, fire (Y/N)
C11 25.2 N
C12 26.1 N
C13 25.8 N
Ci14 26.4 N
C15 25.5 N

T.7 i &£ 78 #E(Overcharge)

il s No. B, KGRI

Whether disassembly, fire (Y/N)
N.A. N.A.
N.A. N.A.
N.A. N.A.
N.A. N.A.
N.A. N.A.
N.A. N.A.
N.A. N.A.
N.A. N.A.

Hohik: T AR RIS 2 X PG 2 00 Ja i o = AL IX A BRITHEAR
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T.8 51| ji H (Forced discharge)

HBZ% 5 No. AR, Fk G2
Whether disassembly, fire (Y/N)

C16

Cl17

C18

C19

C20

C21

C22

C23

C24

C25

C26

Cc27

C28

C29

C30

C31

C32

C33

C34

Z|1Z|1Z|1Z|1Z|Z|Z|Z|Z2|Z2|Z2|1Z2|Z2|1Z2|1Z2|1Z2|Z2|1Z2|Z2|2

C35

bk 7 ARAB IR 5 2 X PG 2 408 5 S = Tl XA BRUURE 2R

Adress: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District, Shenzhen,
Guangdong, China

1% (Tel): (86)755-26066061 14 . (Fax): (86)755-26066021 [ (Website): www.anbotek.com



http://www.anbotek.com/

Anbotek Pt el YN
Shaaksnu P Shenzhen Anbotek Compliance
Laboratory Limited

W54 5:R0617050046B F16 71, 17 W
Report No. Page  of

10. ¥ 41 8 F (Photos of the Sample)

w(cell)
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75H9 (DECLARATION)
LW B % (A BT Rk R s R B — R % AR )
(ST/SGIAC.10/11/Rev.6)

( United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of
Tests And Criteria) (ST/SG/AC.10/11/Rev.6).

2. Mpsesn s IR eI et A PR 7]

Hudk: TRE RN T 22 XV 2 A S H AR = L IX ARRDUREZR

Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited

East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District,
Shenzhen, Guangdong, China

3. AAREAREBONMIER .
This report shall not be revised and deleted.

4. AR B IR 45 RS IR AR A K.
The results only related to the items tested.

5. AAREFERZIRYIZ A BAn A7 IR 2~ =) B v el 15 00 T AR T B T 2.
This report shall not be published as advertisement without the approval of Shenzhen

Anbotek Compliance Laboratory Limited.
6. BRAFEEN, 5 WTCERIN 2 RSB 4 A PR 2> w45 I HEHEAS R 5 A8 = i
This report shall not be copied partly without the written approval of Shenzhen Anbotek

Compliance Laboratory Limited.

-k*-k*******j;&% Q:Elkﬁi**********
=z

End of report
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